
 
 
 
 
 
 
 

WATER REUSE  
 
 
 

AUTHORED BY: 
 

KYLE COLVIN 
BRIAN DAVIS 

RENE HEFLIN 
MAUREEN HOFFMAN 

JENNIFER KOSTRZEWSKI 
JUDY SVENTEK 

LI ZHANG 
 
 

Draft Research Paper - November 26, 2022 

  



 

ii | P a g e  

 

Table of contents 

Table of figures ........................................................................................................................... ii 

Table of tables ........................................................................................................................... iii 

Acronyms and abbreviations ...................................................................................................... iii 

Policy research approach ........................................................................................................... 1 
[...]
Services, use the term “reclaimed water” to indicate that the wastewater has been treated 
beyond the permit requirements for discharge. 

The regulatory path for wastewater reuse in Minnesota is essentially the same as that of all 
wastewater treatment and disposal, as illustrated in Figure 4. The discharge of treated 
wastewater to surface waters, ground surface, or subsurface is regulated by the MPCA. MPCA 
issues two types of water quality permits - the NPDES and the State Disposal System. The 
NPDES permit is a federal program, established under the Clean Water Act, regulating any 
treatment and disposal system that discharges to surface waters. The State Disposal System 
permit is a Minnesota program established under Minnesota Statutes, Chapter 115, regulating 
discharges to ground surface (e.g., spray irrigation) or subsurface disposal. Permits are issued 
on a case-by-case basis. Requirements vary based on the design flows of the facility, the type 
of treatment system, and where and how the treated wastewater will be discharged. 

Implementation of wastewater reuse is currently limited in Minnesota, primarily because other 
sources of water are available and are relatively less expensive (Table 4). Industries and other 



 

15 | P a g e  

users typically choose municipal or groundwater sources because they are cheaper. Our 
Environmental Services wastewater treatment is currently competitive with other water utilities, 
35% less that the national average of all wastewater utilities in the United States that serve 
greater than 1 million people (National Association of Clean Water Agencies, 2021).  However, 
additional treatment, storage and conveyance requirements for many reuse applications make 
other source water alternatives more cost-effective than treated wastewater in Minnesota.  
Additionally, potential future wastewater treatment requirements for various contaminants could 
increase the cost of wastewater treatment and negatively impact the cost-effectiveness of 
reuse.  

The cost of constructing a wastewater reuse facility and distribution infrastructure to the end 
user(s) can be high. In 2017, Enerkem, a Canadian company, was considering constructing a 
waste-to-fuel facility in Inver Grove Heights that needed 1.6 million gallons of water per day for 
its industrial processes and for cooling. Enerkem contacted us and stated its interest in 
receiving reclaimed water from our treatment plants. We developed a facility plan for 
constructing a southeast metro water reclamation facility and distribution piping to provide reuse 
water to Enerkem. The distribution piping would consist of 4.5 miles of 16-inch-high density 
polyethylene pipe. The overall cost for this project was estimated to be $35 million (2022 
dollars). The cost for constructing the 4.5 mile of 16-inch high density polyethylene pipe was 
estimated to be $17.5 million (2022 dollars), which equals to $3.8 million/mile. Additionally, lack 
of water quality and performance standards for decentralized water systems creates a barrier 
for reusing wastewater.  

Our Environmental Services wastewater treatment plant effluent typically has high chloride 
concentrations, which come primarily from residential water softeners and road salts that do not 
get removed in water supply or wastewater treatment processes. A chloride concentration of 
100 mg/L or higher in treated wastewater makes it unsuitable for irrigation; a chloride 
concentration of 500 mg/L or higher in treated wastewater makes it unsuitable for industrial 
cooling. A barrier to the 2017 southeast metro water reclamation facility project moving was the 
cost of a satellite treatment plant that Enerkem would need to build at its site to reduce chloride 
concentration.   

PFAS is another contaminant of concern which, pending the development of EPA actions and 
Minnesota’s PFAS regulatory framework, will delay or deter further implementation of 
wastewater reuse in the state. Implementation of wastewater reuse will be impacted by where in 
its cycle the PFAS is regulated. If PFAS reduction is required of the end user, it will significantly 
increase the cost of service and likely result in the rejection of wastewater reuse for another 
more cost-effective source water.  



 

16 | P a g e  

 

Figure 4: Current regulatory wastewater reuse path (MDH, 2018)



 

17 | P a g e  

Table 3: MPCA treatment requirements for non-potable wastewater reuse 

 

 

 

 

 

 

 

Types of reuse Reuse permit limits Minimum level of treatment 

• Food crops where the recycled water contacts the edible portion of the crop, including root 
crops 

• Irrigation of residential landscape, parks, playgrounds, school yards, golf courses 

• Toilet flushing 

• Decorative fountains 

• Artificial snow making, structural fire fighting 

• Backfill consolidation around portable water pipe 

• Industrial process water that may come in contact with workers 

• Industrial or commercial cooling or air conditioning involving cooling towers, evaporative 
condensers, or spray that creates mist 

2.2 Most Probable Number (MPN)/100 
milliliters (ml). Total coliform 

 

2  Nephelometric Turbidity Units (NTU) 
daily average; 10 NTU daily maximum 
turbidity 

Disinfected Tertiary 

Secondary, filtration, disinfection 

• Cemeteries 

• Roadway landscaping 

• Ornamental nursery stock and sod farms with restricted access 

• Pasture for animals producing milk for human consumption 

• Nonstructural fire fighting 

• Backfill consolidation around non-potable water pipe 

• Soil compaction, mixing concrete, dust control on roads and streets 

• Cleaning roads, sidewalks, and outdoor work areas 

• Industrial process water that will not come into contact with workers 

• Industrial boiler feed 

• Industrial or commercial cooling or air conditioning not involving cooling towers, evaporative 
condenser, or spray that creates mist 

23 MPN/100 ml. Total coliform.  Disinfected Secondary 23 

Secondary, disinfection 

• Fodder, fiber, and seed crops 

• Food crops not for direct human consumption 

• Orchards and vineyards with no contact between edible portion 

• Non-food bearing trees, such as Christmas trees, nursery stock and sod farms not irrigated less 
than 14 days before harvest 

• In Minnesota, this is commonly called “spray irrigation” 

200 MPN/100 ml. Fecal coliform.  Disinfected Secondary 200 

Secondary, disinfection 

(Stabilization pond systems with 210 days of storage do not 
need a separate disinfection process) 

(Source: Minnesota Pollution Control Agency. 2010)



 

Page | 18  

 

Table 4: Comparison of source water rates in the Minneapolis/Saint Paul region 

Municipal drinking 
water-  

Surface water source a 

Municipal drinking 
water-  

Groundwater source a 

Environmental Services 
treated wastewater 

(non-potable) 

$6.87/1000 gal $2.50/1000 gal $5.37/1000 gal 

aTabulated values are average 2020 retail rates.  
Please see https://metrocouncil.org/Wastewater-Water/Planning/Water-Supply-Planning/Grants/Water-Rates.aspx for 
individual community water rates.   

Wastewater reuse case studies 

The most common types of treated wastewater reuse in Minnesota include irrigation of 
cropland, grassland or forests, golf course irrigation, industrial cooling, and toilet flushing. 
Environmental Services recycles about 24 million gallons per day of treated wastewater for 
internal nonpotable water needs where there is low potential for human contact. Industrial 
cooling at the Mankato Energy Center is currently the largest type of wastewater reuse by 
volume in Minnesota, 1.5 million gallons per day.  

Mankato Water Resource Recovery Facility 

Mankato Water Resources Recovery Facility is a MPCA permitted water reclamation facility. 
The facility originally began producing reuse water in 2007 to supply Mankato Energy Center (a 
local gas power plant) with cooling water. Treatment processes specifically benefiting the reuse 
water occur after the process water is treated for suspended sediments and nutrients. The water 
is treated through an iron ion flocculation/coagulation system that binds the phosphorus to 
larger particles that are filtered out with other suspended sediments by a disc filtering apparatus. 
Reuse water is then disinfected with sodium hypochlorite. The water is elevated through a lift 
pump station to supply water to the end users. End users of reuse water from Mankato Water 
Resources Recovery Facility include internal processes at the facility (240 million gallons in 
2021), Mankato Energy Center, a natural gas power plant (563 million gallons in 2021), 
Riverfront Park, (0.4 million gallons in 2021), and various contractors including street sweeping, 
ice rink flooding, hydro seeding, pipeline hydrotesting, flower irrigation, cement preparation, and 
others (1.6 million gallons in 2021).  

Effluent recycling at our wastewater treatment plants 

We own and operate nine wastewater treatment plants that produce high quality plant effluent 
that meet NPDES permit requirements. At several wastewater treatment plants, plant effluent is 
recycled for internal uses. The uses include plant seal water, flow meter flushing, cooling water, 
irrigation of the plant site, tank cleaning, etc. Table 5 summarizes effluent reuse flow rates at 
each treatment plant. The total effluent reuse flow rate is about 24 million gallons per day. 
Recycling our plant effluent for internal uses conserves groundwater and city water sources.  

https://metrocouncil.org/Wastewater-Water/Planning/Water-Supply-Planning/Grants/Water-Rates.aspx


 

Page | 19  

 

Table 5: Treated effluent reuse at Environmental Services wastewater treatment plants 

WWTP Effluent reuse flow rate Effluent recycling category 

Metro 18.7 millions of gallons per day • Flow meter flushing in secondary treatment: 2.1 
millions of gallons per day  

• Gravity thickener dilution; heat recovery & air 
pollution control equipment associated with 
incineration in solids treatment: 15.2 millions of 
gallons per day 

• Grit agitation, scum skimming & conveyance in 
pretreatment and primary treatment: 1.4 millions of 
gallons per day  

Blue 
Lake 

1.8 millions of gallons per day + 
seasonal 

• Cooling water for solids processing: 1.2 millions of 
gallons per day  

• Irrigation of the plant site: seasonal  

• Plant seal water: 0.6 millions of gallons per day  

• Tank cleaning: ad hoc 

Seneca 1.3 millions of gallons per day • Cooling in the incinerator exhaust pollution control 
process: 1.4 millions of gallons per day  

• Plant seal water: 0.9 millions of gallons per day  

Empire 0.79 millions of gallons per day • Belt filter press wash water 

• Grit system wash water  

• Influent pump cooling water 

• Seal water: return activated sludge Pumping, 
headworks, gravity belt thickener, digester, sludge 
pumping buildings 

• Septage receiving: Interior tanks wash, hydrants, 
hauler truck area washdown, bar screen wash water. 

• Service/hydrants: headworks, gravity belt thickener, 
sludge pumping, effluent pumping, solids, digester 
buildings 

• Solids conveyor system wash water 

• Transfer water: belt filter press & gravity belt 
thickener polymer 

St. Croix 
Valley 

0.38 millions of gallons per day • Alum carrier 

• Dilution water to gravity thickener 

• Seal water 

• Tank flushing 

• Tank spray 

Eagles 
Point 

0.15 millions of gallons per day • Admin heat exchanger cooling water 

• Bar screen spray water 

• Grit system wash water 

• Hauler truck area washdown/hose rinsing 

• Non-potable flushing water 

• Seal water all plant pumps 

• Spray water for primary and secondary tanks 

• Tank cleaning 

• Transfer water: gravity belt thickener polymer 



 

Page | 20  

 

WWTP Effluent reuse flow rate Effluent recycling category 

Hastings 0.07 millions of gallons per day • Carrier water for alum 

• Non potable flushing water  

• Primary and Final clarifying tanks spray water 

• Yard hydrants 

East Bethel Water Reclamation Facility

 

East Bethel was constructed as a 
demonstration facility for subsurface 
infiltration and wastewater reuse. Although 
there are currently no end users, irrigation is 
considered as a future opportunity. 

Built in 2014, the East Bethel Water 
Reclamation Facility is the first 
Environmental Services-owned water 
reclamation facility, and it treats wastewater 
to serve projected growth and new 
businesses in the East Bethel area. Due to 
the topography and geology of the East 
Bethel area, effluent discharge to a surface 
water was not a viable option. Therefore, 
the decision was made to build a 
reclamation facility in the area. Reclaimed 
water from the facility is used for 
replenishing surficial groundwater.  

The East Bethel Water Reclamation Facility 
is a membrane bioreactor facility with 
capacity of 410,000 gallons per day. It 
currently treats 57,000 gallons of 
wastewater per day to MPCA’s highest level 
for wastewater reuse. The reclaimed water 
is pumped to one of two rapid infiltration 
ponds, where it is filtered through a surficial 
sand aquifer and ultimately flows to 
Crooked Brook (Figure 5). Reclaimed water 
from the East Bethel facility can also be 
made available for low quality water needs 
in industries and commercial 
establishments, site landscape watering and 
building amenities (fountains and ponds) if a 
dual potable and reclaimed water 
distribution system is constructed as the city 
infrastructure develops. 

 

Figure 5: East Bethel water reclamation system 

 

 

 



 

Page | 21  

 

 

Wastewater Reuse Recommendations 

• The Metropolitan Council will continue to work with partners to identify external 
opportunities to reuse treated wastewater and assist in the evaluation of this opportunity 
as one regional alternative to conserve potable water sources.  

• The Metropolitan Council will identify criteria for viable wastewater reuse projects 
including, but not limited to, effluent contaminant concentrations to reduce the likelihood 
of expensive treatment.  

• The Metropolitan Council will clearly identify on our website who to contact to work with 
us on a wastewater reuse project.  

• The Metropolitan Council will provide additional treatment to meet MPCA reuse 
requirements for internal use to advance our practice. 

 

Equity considerations 

Public policy and industry practice have produced an unequal landscape across American 
neighborhoods. This has caused a disproportionate burden on people of color including causing 
them to experience negative impacts on wealth building, health, and environmental justice 
issues. Discriminatory housing practices from both federal and private programs have 
contributed to the segregation of neighborhoods, making it possible to geographically target and 
withhold public investment. In 2016, the median net worth among White families was 10 times 
that of Black families, and more than eight times that of Hispanic families (Loh et al., 2020). 
Impacts from these programs and practices can be seen and felt within the metro region. 

Equity in relation to the environment and our water resources is important to protect all residents 
from environmental hazards and to provide access to environmental benefits regardless of 
income, race, and other characteristics (UCLA, n.d.). Environmental equity is a basic human 
right and includes fair treatment and meaningful involvement. Under-represented and vulnerable 
communities must be engaged in a manner so that outreach will not be a performative exercise, 
but rather an opportunity to inform and involve groups most impacted by the decision-making 
processes and outcomes.  

Environmental justice is a core tenet of environmental equity and is often deeply intertwined with 
water quality contamination issues. Environmental justice acknowledges that past harms have 
been committed against vulnerable communities through policies and rules across systems. 
Currently, we are working at the intersection of equity and our regional services, with a focus on 